INNOVATION WITH LIGHTNESS

STEYRMOTORS @

TA 0100

MOUNT BRACKET, LIFTING EYE, GASKET SET

174MARINE
+S0LAS

01004084-0

--> 48226146

48226147 -->

LLLL) o

Z001011-0_02

10



STEYRMOTORS |

INNOVATION WITH LIGHTNESS &' TA 0100
MOUNT BRACKET, LIFTING EYE, GASKET SET 174AMARINE
+SOLAS
01004084-0
Designation

2 Z002406-0 1 [COVERT-BELTASSY,LOWERWITHBEARING (PAINTED) 2
4 2203516-2 1 | BEARING SHAFT 2
6 2203563-0 1 | SUPPORTWASHER, BEARING SHAFT 2
8 3802515-0 1 | HEX.HD.SCR.ISO4017-M10x20-8.8-A3C 2
10 |9000289-0 11 | HEX.HD.BOLTISO4014-M6x65-8.8-A2C 2
12 |3930070-0 11 | WASHER DIN 125-6-140HV-A2 2
14 |Z002428-0 1 | BRACKET,ENGINE MOUNT (PAINTED (PAINTED) 2
16 |9000045-0 4 | HEX.SOCK.HD.CAP SCR.DIN 912-M8x40-8.8-DAC A500 2
20 |3862466-0 3 | HEX.SOCK.HD.CAP SCR.DIN 912-M8x65-8.8-A2C 2
22 [3930103-0 7 | WASHER DIN 125-8.4-140HV-A2 2
24 1Z002676-0 1 | SPAREPARTCOVERT-BELT —>48226146 2
26 [2203711-1 1 |COVERT-BELT, UPPERPART 48226147—> 2
28 19000538-0 3 | HEX.FLANGEBOLT EN 1665-M6x50 A2-70 2
75 [2203804-5 4 | ENGINE MOUNT ASSY 55SH 2
77 19000442-0 2 | HEX.NUTISO8673-M18x1,5-8-A-DAC .3
78 [9000441-0 2 | LOCKWASHER 19,5x34,5 8
80 |2002409-0 1 | SEALKIT_4CYL.MMARINE ENGINE 2
85 [Z002409-6 1 | SEALKIT 4 CYL. MARINE ENGINE WO. FRAME SEAL 2

Z001011-0_02 11



